
Analyzing Alternatives for Sulfate Treatment in 

Municipal Wastewater 

Prepared for: 

Minnesota Pollution Control Agency 

May 1, 2018 

Prepared by: 

Bolton & Menk, Inc. and Barr Engineering Company 

wq-rule4-15pp



P:\Mpls\23 MN\62\23621245 MPCA POTW Sulfate Treatment\WorkFiles\Report\Analyzing Alternatives for Sulfate Treatment in 

Municipal Wastewater-Part 1 Final 05012018.docx

i

Certifications� � � � � � � � � � � � 	 � � � 
 � � � � � � 
 
 � � � � � � � 	 � � 
 � � � � � � � � � � � � � � 
 � � � � � 
 � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � 
 � � � � 
 � � 
 � 
 � � 
 � � � � � � � � � � � � 	 � � � � � � 
 
 � � � � � � � � � � � � � � � � 
 
 � � � 	 � � � � � 
[...]
3.2.3 Operability/Maintainability ..................................................................................................................................30 



 

 

 
 iv  

 

3.2.4 Relative Costs ............................................................................................................................................................31 

3.2.5 Degree/Complexity of Pre- and Post-Treatment........................................................................................31 

3.2.5.1 Beneficial Reuse .............................................................................................................................................32 

3.2.6 Residuals Management .........................................................................................................................................33 

3.2.7 Screening for Removal of Other Parameters ................................................................................................33 

3.3 Summary of Achievable Effluent Concentrations ............................................................................................35 

3.4 Considerations for Source Reduction ...................................................................................................................38 

3.4.1 Understanding the Sulfur Mass Balance ........................................................................................................40 

3.4.1.1 Removal of Sulfide from Collection System .......................................................................................40 

3.4.1.2 Industrial Pre-treatment Agreement Modifications ........................................................................40 

3.4.2 Water Supply Modifications ................................................................................................................................41 

4.0 Secondary Technologies for Managing Residuals and Byproducts ..............................................................42 

4.1 Membrane Residuals: Concentrate Management ...........................................................................................42 

4.1.1 Deep-well Injection .................................................................................................................................................43 

4.1.2 Volume Reduction Technologies ......................................................................................................................43 

4.1.3 Zero Liquid Discharge (ZLD) ...............................................................................................................................44 

4.1.4 Concentrate Management Technologies under Development.............................................................49 

4.1.5 Concentrate Management in Minnesota .......................................................................................................49 

4.2 Biological and Chemical Treatment Residuals: Sludge and Solids Management ...............................50 

4.3 Sulfide Management ...................................................................................................................................................50 

4.3.1 Chemical Sulfide Removal....................................................................................................................................50 

4.3.2 Air Stripping of Sulfide and Associated Treatment ...................................................................................51 

5.0 Use of Information ............................................................................................................................................................52 

5.1 Treatment Technology Selection Process ...........................................................................................................52 

5.2 Treatment Technology Selection – Facility Examples .....................................................................................53 

5.2.1 Treatment Technology Selection – Pond System Example .....................................................................53 

5.2.2 Treatment Technology Selection – Activated Sludge System Example .............................................55 

6.0 Conclusions ..........................................................................................................................................................................59 

7.0 References ............................................................................................................................................................................61 

 

 

  



 

 

 
 v  

 

List of Tables 
(embedded) 

Table 2-1 Common oxidation states of sulfur ............................................................................................................. 8 
Table 2-2 Sulfate treatment categories ....................................................................................................................... 10 
Table 3-1 Sulfate treatment technology threshold screening ............................................................................ 22 
Table 3-2 Technology screening summary ................................................................................................................ 30 
Table 3-3 Primary O&M costs by treatment category .......................................................................................... 31 
Table 3-4 Screening for removal of other parameters .......................................................................................... 34 
Table 3-5 Achievable effluent sulfate concentrations ............................................................................................ 36 
 

List of Large Tables 
(end of report) 

Large Table 1  Sulfate reduction technology details 
Large Table 2  Sulfate treatment technology screening 
Large Table 3  Concentrate management technologies 
 

List of Figures 

Figure 1-1  Average sulfate concentrations for municipal wastewater treatment plants.............................. 6 
Figure 2-1  Eh – pH diagram of sulfate – sulfide system, only [Ref. (5)] ............................................................... 9 
Figure 2-2 Groundwater sulfate concentrations in Minnesota ............................................................................ 11 
Figure 2-3 Surface water sulfate concentrations in Minnesota ........................................................................... 12 
Figure 2-4 Ion exchange process [Ref. (8)]................................................................................................................... 14 
Figure 2-5 Membrane separation process [Ref. (8)] ................................................................................................. 15 
Figure 2-6 Electrodialysis reversal process [Ref. (8)] ................................................................................................ 15 
Figure 2-7 Removal abilities of various membrane technologies [Ref. (10)] .................................................. 16 
Figure 2-8 Multi-stage membrane treatment example [Ref (11)] ...................................................................... 17 
Figure 2-9 Packed bed reactor biological treatment [Ref. (11)] .......................................................................... 18 
Figure 3-1 Sulfate removal capabilities based on influent concentrations ..................................................... 37 
Figure 3-2 Source reduction options chart .................................................................................................................. 39 
Figure 4-1 Typical ZLD process ......................................................................................................................................... 44 
Figure 4-2 Zero liquid discharge concentrate management, City of Palm Coast Water Treatment 

Plant #2 ................................................................................................................................................................ 46 
Figure 4-3 Concentrate minimization process, Chino II Concentrate Reduction Facility .......................... 48 
Figure 5-1 Pond system example sulfate treatment retrofit ................................................................................. 54 
Figure 5-2 Activate sludge system example sulfate treatment retrofit ............................................................ 56 
 

 



 

 

 
 vi  

 

Acronyms 

Acronym Description 
ARROW Advanced reject recovery of water 
BOD Biochemical oxygen demand 
CCD RO Closed-circuit desalination reverse osmosis 
CESR Cost-effective sulfate removal 
CIP Clean-in-place 
CRF Concentrate reduction facility 
ED/EDR Electrodialysis/electrodialysis reversal 
EPWU El Paso Water Utilities 
EWM Enviro Water Minerals Company 
FO Forward osmosis 
GAC Granulated activated carbon 
HERO High efficiency reverse osmosis 
IX Ion exchange 
KBH Kay Bailey Hutchison Drinking Water Desalination Plant 
MDC Membrane distillation with crystallization 
MDH Minnesota Department of Health 
MGD Million gallons per day 
MPCA Minnesota Pollution Control Agency 
NF Nanofiltration 
NPDES National Pollutant Discharge Elimination System 
O&M Operation and maintenance 
RO Reverse osmosis 
SANI Sulfate reduction, autotrophic denitrification, and nitrification integrated 
SBR Sequencing batch reactor 
SDWA Safe Drinking Water Act 
SPARRO Slurry precipitation and reverse osmosis 
SRB Sulfate-reducing bacteria 
TCLP Toxicity characteristic leaching procedure 
TDS Total dissolved solids 
TOC Total organic carbon 
TSS Total suspended solids 
U of MN University of Minnesota 
UF Ultrafiltration 
UIC Underground Injection Control 
USBR United States Bureau of Reclamation 
UASB Upflow anaerobic sludge blanket 
USEPA United States Environmental Protection Agency 
VSEP Vibratory shear enhanced processing 



 

 

 
 vii  

 

WWTP Wastewater treatment plant 
ZDD Zero discharge desalination 
ZLD Zero-liquid discharge 
 

 



 
 

 

 
 1  

 

Abstract 
The State of Minnesota is currently revising the surface water quality standard of 10 mg/L sulfate for the 
protection of wild rice. A revised water quality standard may result in some municipal wastewater 
treatment plants (WWTPs) needing to reduce the concentration of sulfate in their discharges. Historically, 
WWTPs have not been required to treat sulfate to achieve compliance. This report presents the results of 
the first of a two-part study commissioned by the Minnesota Pollution Control Agency through funding 
from the Minnesota Environment and Natural Resources Trust Fund to assess the current technologies 
and tools available to WWTPs to reduce sulfate concentrations in their discharges and identifies the 
challenges of meeting potential sulfate limits in the future. In Part 1 of the study (this report), a wide range 
of established and emerging sulfate treatment technologies from the municipal and industrial sectors and 
source control options were reviewed, screened, and ranked to understand their advantages and 
disadvantages and to identify potentially feasible technologies currently available for sulfate removal. 
While several potential treatment technologies may be available for municipal WWTPs, several key 
technical challenges still need to be overcome.  

Municipal WWTPs use a combination of physical, biological, and chemical treatment processes for 
wastewater treatment. Sulfate can be transformed biologically and therefore it is logically of interest to 
use biological approaches for removal. The typical biological process used for municipal wastewater 
treatment was evaluated to determine if it could be adapted for sulfate removal. The evaluation identified 
limitations to this approach resulting from the slow growth of sulfate-reducing bacteria, and the need for 
more significant development of design and operational strategies to ensure the success of sulfate-
reducing bacteria growth before they can be employed to full-scale implementation. Other classes of 
technologies were also reviewed: chemical precipitation, ion exchange, membrane treatment, 
electrochemical treatment, and evaporative treatment. Of these, the membrane technologies were 
identified as promising, well-established technologies for sulfate removal. Further research and 
development on cost-effective means for managing the salt-laden, liquid waste generated by these 
processes is needed, however, and this is a widespread challenge in many water treatment applications 
where these technologies are employed.  

Controlling sources of sulfate to municipal wastewater through source reduction was also examined to 
determine if enough sulfate could be removed upstream of treatment plants to impact the discharge 
concentration. The primary sources of sulfate and sulfide into a typical municipal wastewater plant include 
the drinking water supply (reporting to the domestic wastewater), industrial discharges, and the contents 
of domestic wastewater itself. The sulfate concentration in Minnesota’s drinking water supply varies widely 
by geographic region, and the presence of industrial dischargers will also vary greatly. Thus, the ability to 
use source reduction to comply with potential future sulfate limits will be highly site-specific. In some 
cases, it may be more cost-effective and less technically complex to remove sulfate at the source (e.g., the 
drinking water supply) rather than at the municipal wastewater treatment plant. 

Part 2 of the study  examines the practical design, implementation considerations, and costs of select 
treatment technologies for use in removing sulfate in typical WWTP applications.  



 
 

 

 
 2  

 

Executive Summary 
The State of Minnesota is currently in the process of revising the surface water quality standards for 
sulfate applicable to wild rice. While many states have sulfate water quality standards, Minnesota is 
unique because it is the only state in the United States that has established a sulfate standard for the 
protection of wild rice, currently 10 mg/L. When the new water quality standard is implemented, some 
municipal wastewater treatment plants may be required to remove sulfate to comply with National 
Pollutant Discharge Elimination System (NPDES) permit limits protective of the surface water quality 
standard for sulfate applicable to wild rice. The proposed water quality standard is equation-based, site-
specific, and has the potential to generate a wide range of protective sulfate concentrations from less 
than 1 mg/L to greater than 1,000 mg/L. Historically, municipal wastewater systems have not been 
required to consider sulfate treatment for discharge compliance purposes, so little information is available 
concerning the applicability of sulfate treatment technologies to municipal wastewater processes for this 
purpose. This study was designed to address the sulfate treatment requirements associated with a wide 
range of potential effluent concentration limits. 

Sulfur in wastewater is most commonly present as sulfate or sulfide, which originates primarily from 
drinking water sources, human waste, and industrial discharges. More than 95% of municipalities in 
Minnesota use groundwater as the source for their drinking water. The concentrations of sulfate in the 
groundwater vary geographically across the state from less than 10 mg/L to over 500 mg/L. Untreated 
domestic wastewater constituents typically add another 20 to 50 mg/L of sulfate [Ref. (1)], and some 
municipalities may have additional industrial contributions. The form of sulfur is dependent on the 
condition of the wastewater, with sulfate present in oxygen-rich waters and sulfide present in oxygen-
depleted water. The environmental conditions that help determine the state of sulfur in wastewater may 
be readily transformed, either biologically or chemically, by natural and engineered processes. Both 
[...]
related to corrosion or odor control). Therefore, little information is available concerning the applicability 
of sulfate treatment technologies to municipal wastewater processes for the purpose of effluent limit 
compliance. 

Municipal wastewater sulfate concentrations in Minnesota range from about 10 to over 1,500 mg/L and 
originate from a drinking water source (i.e., river or aquifer), human waste, or industrial sources [Ref. (2)]. 
As shown on Figure 1-1, there are currently 152 municipal WWTPs in Minnesota that monitor effluent 
sulfate concentrations. Minnesota has over 600 municipal WWTPs permitted to discharge to surface 
water. The MPCA assigns municipal WWTPs sulfate monitoring requirements for the following reasons:  

• The facility has been identified as being upstream of a wild rice water. 
• The facility is a continuous discharger that discharges to a low-dilution receiving water.  
• The facility receives flow from industrial users known to have high salt concentrations. 

Figure 1-1 shows the average sulfate concentrations across the state for the WWTPs currently monitoring 
effluent sulfate. 



 
 

 

 
 6  

 

 

Figure 1-1  Average sulfate concentrations for municipal wastewater treatment plants 

The objectives of this project are to: 

• Identify and describe existing alternatives to remove sulfate from water 
• Evaluate these alternatives for feasibility to treat municipal wastewater in Minnesota 
• Evaluate whether the sulfate-removal technologies may also provide additional benefits by 

removing other parameters of concern, such as nitrogen, phosphorus, salts, and mercury 
• Provide a framework for decision-making when considering sulfate removal technologies 
• Provide a report to serve as a resource for communities, consultants, and regulators 

1.2 Project Approach 
The approach to the project was as follows. First, existing and emerging sulfate treatment technologies 
were identified, evaluated, and described in the context of applicability to municipal wastewater treatment 
(Section 2.0). Next, screening criteria were developed to evaluate these technologies for municipal 
wastewater treatment. Those technologies that have full-scale installations (either municipal or industrial) 
and are able to reduce sulfate to less than 250 mg/L were carried forward for detailed screening and 
evaluation. This value, 250 mg/L sulfate, was agreed upon with the MPCA as a reasonable threshold at this 



 
 

 

 
 7  

 

time for use in focusing on technologies that hold the greatest potential for reliable treatment. Additional 
screening criteria were applied and promising technologies were ranked (Section 3.0). In addition, 
secondary technologies for managing treatment residuals and byproducts, such as brine, sludge, and 
sulfide, were also researched and described (Section 4.0). Based on technology screening, some examples 
regarding how municipalities and regulators can use this information to assist in selecting appropriate 
sulfate treatment technologies were developed (Section 5.0). Conclusions from the study are summarized 
(Section 6.0). 

When considering and identifying treatment technologies, to the extent possible, the focus was placed on 
technology categories rather than specific proprietary technologies. Within any one treatment technology 
category, there may be many proprietary and non-proprietary versions available by which to implement 
the process. This report does not attempt to identify all versions of a particular process or technology 
category. Where appropriate, some specific proprietary technologies are given. In these cases, these 
technologies provide a useful illustration of variations in configurations available or highlight a unique 
process element for consideration. Where a specific proprietary technology has been included in this 
report, no endorsement of the product is explicit or implied.   



 
 

 

 
 8  

 

2.0 Primary Technologies for Reducing Sulfate in 
Municipal Wastewater Effluents  

2.1 Sulfur in the Environment 
Sulfur is an essential element for life on earth. It is present throughout most of the earth’s crust at a 
reported average concentration of approximately 500 mg/Kg [Ref. (3)]. The fate of sulfur in the 
environment has been studied extensively [Ref. (4)], due to its potential interactions with many other 
elements in soil, sediments, aqueous solutions, and the atmosphere. In the environment, sulfur can exist in 
up to five different states. These oxidation states are shown in Table 2-1, ranging from sulfide (the most 
reduced form with a formal charge of -2 on S) to sulfate (the most oxidized form with a formal charge of 
+6 on S). The oxidation state and the chemical form of sulfur depend on the degree of oxygenation, pH, 
microbial activity, and temperature of the environment. Both oxidized and reduced sulfur are reactive 
following biological and chemical pathways.  

Table 2-1 Common oxidation states of sulfur 

Species Oxidation state (formal charge on S)  

HS- (sulfide) -2 

H2S (hydrogen sulfide) -2 

S (elemental sulfur) 0 

SO32- (sulfite) +4 

SO42- (sulfate) +6 

 

2.1.1 Oxidation States and Solubility of Sulfur Affect Water Treatment Options 
Of the oxidation states presented in Table 2-1, two are of particular importance in the treatment of 
sulfate-laden water: sulfide (mainly HS-) and sulfate (SO42-). These types of sulfur are the most commonly 
encountered in treatment processes. The forms of sulfide and sulfate in the environment are both 
dependent on the acidity or basicity (as measured by pH) of the water they are in. Sulfide, under acidic 
conditions (low pH), is present as the weak acid, hydrogen sulfide (H2S). This species has low water 
solubility [Ref. (5)] and has potential to off-gas. It is also corrosive to many metals, highly toxic, and is a 
common cause of odor complaints in settings such as municipal sewer systems, municipal and industrial 
treatment plants, and livestock manure pits. Hydrogen sulfide is the predominant species from pH 1 to 7. 
At more basic pH, from pH 7 to 13, HS- dominates, and at pH greater than 13, S2- (sulfide) is the dominant 
form. In the reduced form, sulfide will readily combine with metal cations, such as iron, to form insoluble 
compounds. Both of these routes—off-gassing and precipitation—offer potential pathways for removal of 
sulfur from water.  

In the oxidized form of sulfate, solubility varies in relation to other chemicals in the water. Sodium, 
magnesium, and potassium sulfate all dissolve readily in water. In contrast, calcium sulfate (gypsum) has a 



 
 

 

 
 9  

 

moderate solubility and barium sulfate is generally insoluble, which makes these salts amenable to sulfate 
removal via chemical precipitation.  

Elemental sulfur, S(s), can form in some conditions, but its formation can be difficult to control, as 
evidenced by the small area shown for elemental sulfur on Figure 2-1 as S(s).  

 

Figure 2-1  Eh – pH diagram of sulfate – sulfide system, only [Ref. (5)] 

One of the most challenging aspects of sulfate removal is that sulfur can be readily transformed from 
sulfate to sulfide (and back to sulfate) biologically and chemically (by exposure to oxygen in air, for 
example). Each of these routes offers potential options for removing sulfur mass (and therefore sulfate 
mass) from wastewater, but it also means that all aspects of the treatment process must be managed so 
that sulfur is actually removed from the system rather than temporarily transformed to a different form, 
but not permanently removed from the environment where it can convert back to sulfate.  

2.2 Treatment Technology Categories  
Table 2-2 provides the sulfate treatment categories identified and treatment technologies specifically 
evaluated as part of the study. Sulfate influent source reduction was evaluated separately in Section 2.3 
and not as a specific treatment technology category.  



 
 

 

 
 10  

 

Table 2-2 Sulfate treatment categories 

Technology Category Treatment Technology 

Chemical Precipitation 

Gypsum Precipitation 

Ettringite Precipitation (Cost-Effective Sulfate Removal (CESR) or SAVMIN) 

Ettringite Precipitation with Aluminum Recovery (LoSO4) 

Barite Precipitation 

Co-Precipitation with Aluminum 

Ion Exchange 
Conventional Ion Exchange 

Sulf-IX 

Membranes 

Closed-circuit Desalination Reverse Osmosis (CCD RO) 

Electrodialysis Reversal (EDR) 

Zero Discharge Desalination (ZDD) 

Membrane Distillation 

Nanofiltration (NF) 

Conventional Reverse Osmosis (RO) 

Vibratory Shear Enhanced Processing (VSEP) 

Forward Osmosis 

Electrochemical 
Electrocoagulation 

Electrochemical Reduction 

Biological 

Constructed Wetlands 

Floating Wetlands 

Pit Lake or In-Pit Treatment 

Constructed Trench Bioreactors/ Permeable Reactive Barriers 
Suspended-Growth Reactor (Activated Sludge Modification) 

Membrane Bioreactor 

Upflow Anaerobic Sludge Blanket (UASB) Reactor with Sulfide Treatment 

Packed Bed Bioreactor 

Packed Bed (BioSulphide) 

Bioelectrochemical 

Sulfate Reduction Deammonification 

Liquid-phase biofilters 

Sulfate Reduction, Autotrophic Denitrification, and Nitrification Integrated 
Process (SANI) 

Evaporative 
Direct Heat-contact Evaporation (LM-HT Concentrator) 
Mechanical Vapor Recompression Evaporation with Crystallization or Spray 
Drying  



 
 

 

 
 11  

 

The following sections broadly describe the sulfate treatment technology categories included in Table 2-2, 
and also addresses source control in Section 2.3. More detailed information about specific technologies, 
including descriptions, existing vendor examples, lowest achievable sulfate concentrations, chemical 
additives, and additional treatment requirements, are shown in Large Table 1. 

2.3 Influent Source Reduction  
The amount of sulfur (as sulfate or sulfide) entering a municipal wastewater treatment plant is highly site-
specific and depends primarily on the concentration of sulfate in the area drinking water source(s) and 
contributions by industrial dischargers. The typical sulfate concentration of untreated domestic 
wastewater ranges from 20 to 50 mg/L above the sulfate concentration in the drinking water supply 
[Ref. (1)]. In Minnesota, drinking water supplies consist of both groundwater and surface water. Figure 2-2 
shows the variations in sulfate concentrations in groundwater throughout the state, and Figure 2-3 shows 
sulfate concentrations in surface water across the state (figures from Scott Kyser at MPCA, personal 
communications). As illustrated on Figure 2-2, groundwater sulfate concentrations range from less than 
10 mg/L in northeastern Minnesota to greater than 500 mg/L in the southwestern part of the state. As a 
result, and since most municipalities in Minnesota use groundwater to source drinking water, the sulfate 
concentration in municipal wastewater treatment plant effluents would be expected to have geographic 
variation. 

 

Figure 2-2 Groundwater sulfate concentrations in Minnesota 



 
 

 

 
 12  

 

Figure 2-3 illustrates a similar geographic variation in sulfate concentrations in surface water sources 
across the state.  

 

Figure 2-3 Surface water sulfate concentrations in Minnesota 

Three primary strategies may be employed for lowering the concentration of sulfate or sulfide entering 
the wastewater treatment plant: (1) modifications to the potable water supply quality, either through 
changes in treatment or source, (2) modifications to industrial pre-treatment agreements to lower sulfate 
or sulfide discharges from industrial dischargers, or (3) control of sulfide in the municipal wastewater 
collection system or treatment plant through chemical addition and precipitation. The potential efficacy of 
these options depends on the concentration and mass of sulfate contributed by the primary contributors 
to the wastewater system, and the ability to effectively capture and bind the sulfide. If one or several of 
these options would result in meeting a sulfate discharge limit, a wastewater treatment plant may be able 
to avoid more significant wastewater treatment plant modifications. Not all wastewater treatment plants 
will receive a sulfate effluent limit, and those that do may not be able to meet the limit through influent 
source reduction alone. As shown on Figure 2-2, the practical limit of achieving sulfate discharge 
limitations through source reduction is very site-specific. Additional information on the three influent 
source reduction options, their benefits, and limitations is presented in Section 3.4. 



 
 

 

 
 13  

 

2.4 Chemical Precipitation  
One common way to remove sulfate from water is to remove it as a solid, insoluble sulfate salt. Chemical 
precipitation for sulfate removal is used widely in both mining and industrial applications. The minimum 
achievable sulfate concentration depends on the specific salt formed. For example, lime (calcium 
hydroxide) can be added to water to remove sulfate as gypsum (calcium sulfate); however, this method 
can only reduce the sulfate concentration to about 1,500 mg/L. This is significantly higher than the sulfate 
concentrations typically found in wastewater. Other sulfate salts, such as ettringite and barium sulfate, are 
less soluble in water, so can be used to remove sulfate to lower concentrations, around 100 mg/L and 
50 mg/L, respectively [Ref. (6) and (7)]. While some salts, like gypsum and barium sulfate, are relatively 
easy to precipitate, others, such as ettringite, require more complex chemical conditions to form reliably; 
thus, ettringite precipitation technology is more complex to operate. Metal salts are not effective at 
precipitating sulfate, but can be used to remove sulfide from solution and provide another means to 
remove sulfur from an aqueous system. The use of sulfide precipitation is discussed in Section 4.3.1. 

Chemical precipitation processes produce sludges that must be managed and disposed. Typically, the 
sludge is dewatered to reduce the volume as much as possible, then disposed of in a landfill or 
sometimes land-applied. Sludge disposal options are further discussed in Section 4.2.  

2.5 Ion Exchange 
Ion exchange is a common water treatment process used in a wide range of applications, from municipal 
drinking water treatment to mining and power generation. It is also commonly used in home water 
softeners. Ion exchange treatment media (resins) are available to remove different constituents, such as 
calcium and magnesium hardness (e.g., as in home water softeners), and are also available to remove 
sulfate. Ion exchange involves passing water through specialized ion “exchange” resins in a closed vessel. 
The resin surface has active sites, which remove the constituent of interest in exchange for other, less 
problematic or more desirable ions when the water passes through. Figure 2-4 provides a visual of the ion 
exchange process.  

 

 



 
 

 

 
 14  

 

 

Figure 2-4 Ion exchange process [Ref. (8)] 

(Reprinted with permission from Water Reuse, Metcalf and Eddy, G. Tchobanoglous et al. © 
McGraw-Hill Education, New York, 2007. All rights reserved.) 

Once all the active sites have been used, the resin capacity for treatment must be restored (regenerated). 
The regeneration process involves exposing the resin to a concentrated salt, acid, or base solution to 
restore the active sites by switching the ions back to the initial condition. For ion exchange treatment of a 
water with 500 mg/L sulfate, treated water would contain less than 200 mg/L sulfate if operated correctly, 
and concentrated regeneration waste would contain about 10,000 mg/L sulfate in about 2%-5% of the 
initial flow [Ref. (9)]. 

For sulfate removal, the regeneration process most commonly produces a concentrated liquid salt waste 
(brine), containing an elevated concentration of sulfate that needs to be disposed. Brine disposal options 
are further discussed in Section 4.1. In the specialized Sulf-IX system, sulfate is removed from the 
[...]
technically complex and often more costly than the primary treatment technology itself. In this section, 
technical considerations for residuals management are reviewed, beginning with the membrane 
technologies. Membrane treatment using either RO or NF can provide reliable removal of sulfate; 
however, it generates a salty, liquid waste stream. Management of this concentrate is a challenge that 
extends beyond Minnesota’s borders. It is encountered in other states that use these same technologies 
for drinking water production and in industries that use RO and NF for high-purity water production or 
wastewater treatment. The purpose of this section is to provide an overview of the “state-of-the-industry” 
with respect to residuals management, what approaches are being used elsewhere, and what technical, 
regulatory, and economic challenges remain. 

4.1 Membrane Residuals: Concentrate Management  
Sulfate and other contaminants separated in membrane treatment processes end up in a concentrated 
brine solution that requires disposal. Membrane separation often consists of multiple stages of treatment, 
where the concentrate from the first stage is sent to the second stage to reduce the volume requiring 
further management. Management of concentrate is commonly managed in the following ways [Ref. (17)]: 

• Surface water disposal 
• Discharge to the sanitary sewer (for potable water and industrial applications) 
• Deep-well injection 
• Land application 
• Evaporation ponds 

Some industries also employ thermal evaporative technologies, as has been previously discussed. Within 
Minnesota and across the country, the technical, economic, or regulatory viability of these approaches is 
often significantly constrained. As a result, there are efforts currently underway to develop alternatives for 
managing the concentrate from these otherwise very promising treatment technologies. These efforts 
include resource recovery to extract or create materials that have market value from the concentrate and 
creative volume reduction and water reuse techniques. The importance of these efforts cannot be 
overstated. In fact, the U.S. Bureau of Reclamation recently launched a series of Advanced Water 
Treatment Prize Competitions to spur cross-disciplinary innovation in key areas [Ref. (18)]. Two of the 
competition areas revolve around concentrate management. The sections that follow provide an overview 
of technologies under development and examples of creative approaches being pursued by the drinking 
water industry to manage membrane concentrates. 



 

 

 
 43  

 

4.1.1 Deep-well Injection 
Deep-well injection is regulated under the federal Underground Injection Control program (UIC) and the 
Safe Drinking Water Act (SDWA). In Minnesota, there is a moratorium on injection wells [Ref. (14)], 
preventing this as an option for concentrate disposal. However, an Underground Injection Control Permit 
Application can be filed with the United States Environmental Protection Agency (USEPA) Region 5, and a 
rule variance request submitted to the Minnesota Department of Health (MDH), which is responsible for 
granting variances to the administrative rule prohibiting use of wells for disposal or injection. Variances 
would likely require significant technical and legal review. Outside of Minnesota, deep-well injection is 
more commonly employed. One example of this is the El Paso Water Utilities (EPWU) Kay Bailey Hutchison 
Desalination Plant, which is the world’s largest inland desalination plant and produces 15.5 million gallons 
per day (MGD) of permeate and 3 MGD of concentrate [Ref. (19)]. The planning for this facility included 
extensive investigations into concentrate management options, which reviewed six alternatives for 
disposal. According to EPWU [Ref. (19)]: 

Two methods were determined to be the most feasible: evaporation and deep-well injection. EPWU 
then tested evaporation methods, including conventional evaporation ponds, evaporation misting 
equipment and evaporation ponds with concentrators. Deep-well injection was selected as the 
preferred method of disposal, and the concentrate is placed in porous, underground rock through 
wells. The sites would confine the concentrate to prevent migration to fresh water, provide storage 
volume sufficient for 50 years of operation and meet all the requirements of the Texas Commission 
on Environmental Quality. 

Deep-well injection entailed extensive study of local geological and hydrological conditions as well 
as the examination of existing data, including seismic analysis and water samples. The University of 
Texas at El Paso conducted a geophysics study that EPWU used to create a geologic model and the 
Army drilled four wells to test for geological formation. 

This facility is illustrative of the challenges posed by inland applications of membrane technologies, the 
importance of residuals management planning and the level of effort required for it, but also the potential 
for successful, large-scale inland applications.  

4.1.2 Volume Reduction Technologies  
Volume reduction technologies are designed to reduce the volume and thus the cost of disposal of a 
residual liquid stream [Ref. (20)] and can be used in combination with other concentrate management 
approaches. Mature volume reduction technologies include specialized membrane systems, such as 
electrodialysis (ED), Vibratory Shear Enhanced Processing (VSEP), High Efficiency Reverse Osmosis (HERO), 
and mechanical thermal technologies, such as evaporation, crystallization, and spray dryers. Further 
information on these technologies is included in Large Table 3.  

Other volume reduction technologies under development include forward osmosis (FO), membrane 
distillation, slurry precipitation and reverse osmosis (SPARRO), and advanced reject recovery of water 
(ARROW). Further details regarding these technologies are included in Section 4.1.4 and Large Table 3.  



 

 

 
 44  

 

4.1.3 Zero Liquid Discharge (ZLD)  
The original definition of the general term ZLD referred to no discharge of liquid streams across the plant 
boundary. Treated water or liquid wastes were managed by internal reuse or further treatment of liquid 
streams (by mechanical evaporation, for example). In the context of this report, ZLD refers to no liquid 
waste discharge. Treated water, on the other hand, is discharged. Wastes are subject to further treatment 
or solidification and not discharged. The term ZLD, in its current context, also does not necessarily mean 
taking concentrate or the wastewater feed in general all the way to solids or completely processing using 
thermal evaporation. ZLD is considered a subset of high recovery where the final residual wastes contain 
zero liquid [Ref. (17)]. Mechanical or thermal evaporation of membrane concentrate is one type of ZLD 
process. In this case, the product resulting from the ZLD system is typically a solid salt residue requiring 
disposal at an appropriate facility [Ref. (20)].  

Given the high capital and O&M costs associated with evaporation and crystallization or spray drying and 
the requirement to further manage resulting brine streams or salt solids, the water and wastewater 
treatment industry is shifting toward combinations of treatment technologies for primary membrane 
concentrate minimization rather than direct use of evaporation with crystallization, thereby reducing the 
flow to these systems if they are implemented. There are three steps in a typical ZLD process, as shown on 
Figure 4-1 [Ref. (21)]. 

Primary 

Concentration

Concentrate 

Treatment

Secondary 

Concentration

Concentrate

Salts

Salts

Final 

Concentration

Permeate 

 Discharge

 
Figure 4-1 Typical ZLD process 

In a sulfate treatment application, “primary concentration” represents the membrane treatment 
technology for sulfate removal, such as conventional NF or RO. “Concentrate treatment” represents solids 
contact clarification, chemical precipitation clarification, water softening, or some other step to condition 
concentrate for further membrane treatment. “Secondary concentration” consists of some additional 
membrane treatment to further minimize the concentrate stream, and the “final concentration” step can 



 

 

 
 45  

 

consist of further clarification, a third stage of membrane treatment, or a thermal process to evaporate 
any remaining liquid leaving only salts for final disposal.  

Combining multiple technologies provides operational flexibility and the ability to modify the concentrate 
management process based on water quality, using less chemical additives. Water and wastewater 
treatment plants in cities including Palm Coast, Florida; El Paso, Texas; and Chino, California have 
implemented combinations of treatment technologies to achieve ZLD to manage primary membrane 
concentrate. The primary membranes at these facilities are not necessarily for sulfate treatment. However, 
the concentrate management practices in place reflect options that could be applied to concentrate 
streams from primary membranes installed for sulfate removal.  

Concentrate management at the City of Palm Coast, Florida drinking water treatment plant is used to 
reduce the concentrate volume requiring treatment and increase treated water supply for drinking water 
distribution. The ZLD system consists of a solids contact clarifier, followed by ultrafiltration (UF). Lime-
soda ash softening is used as pre-treatment to ultrafiltration to precipitate carbonate and non-carbonate 
hardness, and a polymer is added to improve solids settling. Sulfuric acid and polyphosphate are added to 
softened water to inhibit scale formation on UF membranes. UF removes most of the remaining 
suspended solids. UF filtrate is disinfected prior to mixing with the existing water treatment plant 
permeate for distribution as drinking water [Ref. (22)]. 

Sludge removed from the softening clarifier is sent to a solids handling system that includes thickening 
and dewatering. Liquid removed from the sludge is recycled back to the head of the ZLD process. 
Dewatered lime solids are reused in the production of concrete aggregate and paver base [Ref. (22)].  

Using this concentrate management combination of technologies, the City of Palm Coast is able to 
achieve zero liquid discharge and manage the concentrate through less energy-intensive means 
compared to evaporation with crystallization. A process flow diagram of concentrate management at the 
City of Palm Coast Water Treatment Plant #2 is provided on Figure 4-2. 

 



 
 

 

 
 46  

 

 

 

 

Solids Contact Clarifier
Membrane 

treatment 

concentrate

Sulfuric acid and 

scale inhibitor

Feed pumps

Sludge dewatering 
and off-site disposal

Ultrafiltration Transfer pumps

Storage tank

Blend with finished 
drinking water for 

distribution

Ammonium 

sulfate

Sodium 

hypochlorite

Equalization tank

Lime, soda ash, 

polymer

 

Figure 4-2 Zero liquid discharge concentrate management, City of Palm Coast Water Treatment Plant #2 

 



 

 

 
 47  

 

 

EPWU’s Kay Bailey Hutchison Drinking Water Desalination Plant (KBH) uses deep-well injection as a 
primary concentrate disposal technique. However, EPWU continues pioneering work around concentration 
management and is partnering with Enviro Water Minerals Company (EWM) to test and operate a ZLD 
product recovery plant to manage concentrate at the facility. The product recovery plant began operation 
on April 25, 2017. The EWM Plant (EWM P1) converts the 1.25 MGD concentrate stream from KBH plus 
1.0 MGD raw brackish water into 2.1 MGD potable-quality water that is distributed as drinking water 
[Ref. (23)]. Using a proprietary combination of membrane treatment technologies followed by multiple 
chemical precipitation steps, the following products are recovered for beneficial reuses [Ref. (23)]:  

• Potable-quality water (TDS<700 mg/L) 
• Caustic soda  
• Hydrochloric acid  
• Gypsum  
• Magnesium hydroxide  

EWM P1 is the first of its type in the world and a demonstration of concentrate management that results 
in production of marketable chemical and mineral products in addition to eliminating waste disposal 
associated with concentrate management. As operation of EWM P1 continues and similar full-scale ZLD 
product recovery systems are installed, full economic impacts can be evaluated to determine the 
processes viability for concentrate management in other applications and states.  

The concentrate minimization process in place at the Chino II Concentrate Reduction Facility (CRF), in 
Jurupa Valley, Southern California, combines chemical softening and membrane filtration to achieve ZLD. 
The Chino II CRF receives concentrate from the Chino II Desalter, a facility in Jupiter Valley, California that 
utilizes ion exchange (IX) and RO treatment trains to treat brackish groundwater for drinking water. 
Concentrate is first sent through a pellet softener system to remove calcium and silica from RO 
concentrate. Softened water is then passed though granular media filters for particle removal ahead of a 
second-stage RO process. With this concentrate management approach, the primary RO recovery, which 
is the ratio of the product water flow to the feed water flow, increased from 83.5 percent to 95 percent, 
which results in a smaller volume of concentrate for disposal [Ref. (24)]. A process flow diagram of 
concentrate management at the Chino II CRF is provided on Figure 4-3. 

 



 
 

 

 
 48  

 

 

                  
                  
                  
                  
   

 

Solids Contact ClarifierMembrane 

treatment 

concentrate

Sludge dewatering 
and off-site disposal

Discharge

Lime

Pellet Softener 

System

Dual Media Filtration 

System

Filter backwash 

storage

Caustic 

soda

RO

Seed 

material

Ferric 

chloride

Feed pumps

Reduced concentrate stream 
requiring off-site disposal

 

Figure 4-3 Concentrate minimization process, Chino II Concentrate Reduction Facility 

 



 

 

 
 49  

 

 

4.1.4 Concentrate Management Technologies under Development 
While thermal technologies have the broadest range of existing applications with the highest liquid 
recovery, high capital and energy costs are spurring the development of pressure driven, electric potential, 
or intermediate precipitation processes for concentrate management as alternatives to thermal 
technologies [Ref. (21)]. Use of waste heat or biogas could potentially be viable options to reduce costs 
associated with evaporation with crystallization, as well as co-locating thermal concentrate management 
with other industries that generate waste heat, such as the power industry.  

A number of concentrate management technologies are currently under development and have the 
potential to become viable options once pilot and full-scale applications are installed and successful 
operation is demonstrated. Large Table 3 includes a selection of emerging technologies and notable 
advantages and disadvantages associated with each. As mentioned in Section 4.1.3, new concentrate 
management commonly incorporate combinations of additional membrane treatment, softening, etc., 
rather than an energy-intensive thermal process to reduce the volume of primary membrane concentrate. 

4.1.5 Concentrate Management in Minnesota 
The viability of concentrate management processes will depend upon the sulfate mass balance, unless 
zero liquid discharge is implemented. In Minnesota, concentrate management options with the greatest 
viability include deep-well injection and ZLD coupled with high-recovery membrane processes. Deep-well 
injection remains prohibited in Minnesota, as described in Section 4.1. Further research and development 
that evaluates combinations of membrane treatment and chemical precipitation to achieve ZLD would be 
valuable to support concentrate management alternatives to thermal treatment.  

Selective salt recovery and development of a saleable product from a ZLD process is dependent on 
specific salts in the concentrate, concentrate quality, concentrate quantity, market size, and stability. 
Research and evaluation of the likely composition of saleable products resulting from municipal 
wastewater treatment concentrate management would be valuable because this could help to offset 
capital and O&M costs associated with the ZLD system. While ZLD processes may not require costly 
thermal treatment technologies, the full economic impacts associated with multiple treatment processes, 
when fully accounted for, may be equally cost-prohibitive.  

As mentioned in Section 4.1, in 2017, the U.S. Bureau of Reclamation (USBR) launched a series of 
Advanced Water Treatment Prize Competitions to solve critical water and water-related issues. The 
Advanced Water Treatment Grand Challenge Framework includes the following stages: 

• Stage 1 – conceptual proposal 
• Stage 2 – lab-scale prototype tests 
• Stage 3 – field-scale demonstrations  

Of the specific challenge topics identified to date, two relate to concentrate management:  

• More Water Less Concentrate Stage 1 (Stage 1 launched December 2016 and closed March 2017) 
• Beneficial Uses for Concentrate Stage 1 (has not yet launched) 



 

 

 
 50  

 

 

Award notices have not been released after the close of Stage 1 of the More Water Less Concentrate 
challenge topic [Ref. (25)]. Moving forward, the USBR will determine scope and level of effort for future 
challenge competitions based on funding available. A topic selection advisory committee will be 
assembled and they will continue to recruit partners from the public, industry, venture capital, and non-
profit organizations for specific prize competitions [Ref. (25)]. Following concentrate management, 
innovative ideas, as they unfold through this competition, could provide valuable insight for applications 
in Minnesota.  

4.2 Biological and Chemical Treatment Residuals: Sludge and 
Solids Management  

Both chemical precipitation and biological treatment processes produce solids that require management. 
Either type of sludge should be thickened and/or dewatered prior to disposal to reduce the volume. 
Dewatered sludge can be disposed of in landfills. 

Chemical precipitation sludges from sulfate removal processes consist of gypsum, ettringite, or barite 
salts, depending on the process used, along with any organic matter or other salts removed in the 
process. Depending on the concentration and leachability of barium in the barite sludge, it may require 
disposal in a hazardous waste landfill, if toxicity characteristic leaching procedure (TCLP) concentrations 
are greater than 100 mg/L. Because ettringite is a more complex salt that requires specific conditions to 
form, ettringite sludge is less stable than either gypsum or barite sludge, and can dissolve to release 
sulfate at low pH. It also has a looser crystal structure, and therefore is more difficult to settle; in some 
cases, centrifugation may be needed to separate ettringite from solution [Ref. (26)]. 

Biological sludge from sulfate removal processes can be managed like other biological wastewater sludge. 
Ultimate disposal can be achieved in landfills or via land application, depending on the biosolid grade 
achieved. The sulfate-reducing bacteria are slow growers and would be expected to have minimal impact 
on overall mass of biosolids that need to be managed. 

4.3 Sulfide Management 
Sulfide, which is produced in all biological sulfate treatment processes, poses a safety risk to operators 
and nearby public. Hydrogen sulfide is detectable by the human nose at concentrations as low as 
0.01 ppm, and toxic to humans at concentrations over 2 ppm. Health effects of hydrogen sulfide gas are 
well known [Ref. (27)]. 

Due to this high toxicity, any biological sulfate treatment technology should be paired with a sulfide 
management technology. Sulfide can be managed in several different ways, as described in the following 
[...]
Table 2-5 Projected sulfate removal by NF membrane treatment ......................................................................... 24 

Table 2-6 Summary of sulfate removal by RO treatment process for the six case studies ........................... 26 

Table 2-7 RO/NF flux rates based on pretreatment ..................................................................................................... 27 

Table 2-8 Energy use for various membrane and thermal evaporation processes .......................................... 30 

Table 2-9 Salinity at which osmotic force reaches 54 atmospheres ...................................................................... 30 

Table 2-10 Calculated concentrate flows from the sulfate removal RO processes for the six cases 

comparison ............................................................................................................................................................... 31 

Table 2-11 Projected concentrator and crystallizer costs ............................................................................................. 31 

Table 2-12 Conventional ZLD capital and O&M costs (1-MGD facility) [1] ............................................................. 38 

Table 2-13 Cost estimating classes [1] .................................................................................................................................... 38 

Table 2-14 Standard capital cost breakdown .................................................................................................................... 39 

Table 3-1 Case 1 Preliminary and biological treatment costs ................................................................................... 43 

Table 3-2 Case 1 Reverse osmosis treatment costs ...................................................................................................... 43 

Table 3-3 Case 1 Concentrate minimization and evaporator/crystallizer costs................................................. 44 

Table 4-1 Case 2 Preliminary and biological treatment costs ................................................................................... 47 

Table 4-2 Case 2 Reverse osmosis treatment costs ...................................................................................................... 47 

Table 4-3 Case 2 Concentrate minimization and evaporator/crystallizer costs................................................. 47 

Table 5-1 Case 3 Preliminary and biological treatment costs ................................................................................... 51 

Table 5-2 Case 3 Reverse osmosis treatment costs ...................................................................................................... 51 



 

 

 

 vii  

 

Table 5-3 Case 3 Concentrate minimization and evaporator/crystallizer costs................................................. 52 

Table 6-1 Case 4 Preliminary and biological treatment costs ................................................................................... 55 

Table 6-2 Case 4 Reverse osmosis treatment costs ...................................................................................................... 55 

Table 6-3 Case 4 Concentrate minimization and evaporator/crystallizer costs................................................. 56 

Table 7-1 Case 5 Preliminary and biological treatment costs ................................................................................... 59 

Table 7-2 Case 5 Reverse osmosis treatment costs ...................................................................................................... 59 

Table 7-3 Case 5 Concentrate minimization and evaporator/crystallizer costs................................................. 59 

Table 8-1 Case 6 Preliminary and biological treatment costs ................................................................................... 63 

Table 8-2 Case 6 Reverse osmosis treatment costs ...................................................................................................... 63 

Table 8-3 Case 6 Concentrate minimization and evaporator/crystallizer costs................................................. 63 

Table 9-1 Cost summary table .............................................................................................................................................. 67 

Table 10-1 Details of six case studies .................................................................................................................................... 73 

Table 10-2 Estimated RO concentrate flow ........................................................................................................................ 73 

Table 10-3 Estimated costs for biological treatment costs for liquid treatment and biosolids ..................... 74 

Table 10-4 Estimated costs for sulfate removal by ro membrane treatment process and concentrate 

management ............................................................................................................................................................ 74 

Table 10-5 Costs for Sulfate Removal at 200,000 GPD Facility ................................................................................... 75 

Table 10-6 Summary of the total capital costs, O&M costs and a 20-year present cost for all six case 

studies ......................................................................................................................................................................... 76 

 

List of Figures 

Figure 1-1 31 Treatment Technologies Evaluated During Activity 1 ....................................................................... 11 

Figure 1-2 Minnesota Ground Water (left image) and Surface Water Sulfate Levels (right image) ........... 14 

Figure 1-3 Average Sulfate Concentrations for Selected Minnesota Municipal Wastewater Treatment 

Plant Discharges ..................................................................................................................................................... 15 

Figure 1-4 Ranking of Treatment Plants with Continuous Discharge and Controlled Discharge at a Given 

Flow Rate ................................................................................................................................................................... 17 

Figure 2-1 Functioning RO Membrane ................................................................................................................................ 25 

Figure 2-2 VSEP® Membrane Comparison ......................................................................................................................... 25 

Figure 2-3 Concentrate Evaporator Rated for 250 gpm at a Facility in Chandler, Arizona ............................. 32 

Figure 2-4 Mechanical Vapor Recompression Brine Concentrator (image courtesy of GE) ........................... 34 

Figure 2-5 Submerged Combustion Evaporator (image courtesy of EvapoDry) ................................................ 35 

Figure 2-6 Steam-Driven Crystallizer (image courtesy of Prodromos Technologies) ....................................... 37 

Figure 10-1 Case 1 Concentrate Minimization Lifetime Cost Comparison .............................................................. 75 

 

  



 

 

 

 viii  

 

Acronyms 

Acronym Description 

ARROWTM Advanced reject recovery of water 

BNR Biological nutrient removal 

BOD Biochemical oxygen demand 

CCD RO Closed-circuit desalination reverse osmosis 

CCPP Calcium carbonate precipitation potential 

CESR Cost-effective sulfate removal 

CIP Clean-in-place 

CRF Concentrate reduction facility 

ED Electrodialysis 

EDR Electrodialysis reversal 

EPWU El Paso Water Utilities 

EWM Enviro Water Minerals Company 

FO Forward osmosis 

GAC Granulated activated carbon 

HEEPMTM High efficiency electro-pressure membrane 

HEROTM High efficiency reverse osmosis 

IX Ion exchange 

KBH Kay Bailey Hutchison Drinking Water Desalination Plant 

MDC Membrane distillation with crystallization 

MDH Minnesota Department of Health 

MF Microfiltration 

MGD Million gallons per day 

MPCA Minnesota Pollution Control Agency 

NF Nanofiltration 

NPDES National Pollutant Discharge Elimination System 

O&M Operation and maintenance 

RO Reverse osmosis 

SANI Sulfate reduction, autotrophic denitrification, and nitrification integrated 

SBR Sequencing batch reactor 

SDWA Safe Drinking Water Act 

SPARRO Slurry precipitation and reverse osmosis 

SRB Sulfate-reducing bacteria 

SWRO Seawater reverse osmosis 

TCLP Toxicity characteristic leaching procedure 

TDS Total dissolved solids 

TN Total nitrogen 

TOC Total organic carbon 

TSS Total suspended solids 



 

 

 

 ix  

 

U of MN University of Minnesota 

UF Ultrafiltration 

UIC Underground Injection Control 

USBR United States Bureau of Reclamation 

UASB Upflow anaerobic sludge blanket 

USEPA United States Environmental Protection Agency 

VSEPTM Vibratory shear enhanced processing 

WET Whole effluent toxicity 

WWTP Wastewater treatment plant 

ZDD Zero discharge desalination 

ZLD Zero-liquid discharge 

  



 

 

 

 x  

 

 

 

Page intentionally left blank 

 



 

 

H:\MNPCA_ST_MN\M21113135\3_Design\C_Reports\Final Draft\Part 2.docx 

 1  

 

Abstract 

The current revision of the State of Minnesota’s surface water quality standard for sulfate may result in 

some municipal wastewater treatment plants having to treat for sulfate in their discharge.  This report 

addressed sulfate treatment in municipal wastewater treatment facilities in two integrated reports; the first 

activity identified and evaluated 31 technologies for removal of sulfate from municipal wastewater and 

the second activity takes the top two technologies reviewed, Reverse Osmosis (RO) and Nano Filtration 

(NF) and addresses implementation requirements and costs of those treatments.  The sulfate treatment 

evaluation criteria used to select membrane treatment (RO & NF) as the best technology available were: 

effectiveness, operability/maintainability, cost, complexity of pre and post treatment, and residual 

management.  Using membrane treatment to treat sulfate, six hypothetical new wastewater treatment 

scenarios were developed across a range of treatment plant sizes and sulfate treatment goals in order to 

address costs and implementation concerns for the range of wastewater plants found in Minnesota. There 

is also a discussion regarding the retrofit existing treatment plants to treat sulfate. The case studies 

include: biological wastewater treatment plant costs, membrane treatment costs, concentrate 

management costs, and if required, intermediate water treatment with a second stage of membrane 

treatment for concentrate minimization.  The membrane treatment costs include the cost of pretreatment, 

which includes flow equalization and particle removal, such as rapid sand filtration or ultrafiltration (UF).  

The main driver of sulfate treatment costs and complexity was treating membrane concentrate using 

evaporation and crystallization. Sulfate treatment using RO membranes and evaporation with 

crystallization was found to be both extremely expensive and very complex and difficult to operate. 

Evaporation and crystallizer capital costs were found to be least $30 million per 1 Million Gallon per Day 

(MGD) of treatment with annual operation and maintenance costs of at least $9.4 million per 1 MGD. 

Operating an evaporator and crystallizer system is not only expensive but is also labor intensive, would 

require a totally new operator skillset, would increase waste disposal costs, and would be very energy 

intensive. Design engineers should make every effort to minimize the volume of RO concentrate produced 

during sulfate treatment in order to minimize overall treatment costs. Further research and development 

into cost-effective means for managing the waste concentrate generated using membranes is needed.   

  



 

 

 

 2  

 

 

 

Page intentionally left blank  



 

 

 

 3  

 

Executive Summary 

Activity I using a screening process and a ranking system ranked the available sulfate removal 

technologies for use in a publicly operated treatment works (POTW). Activity II used the two top ranked 

technologies and developed capital and operating and maintenance (O&M) costs for POTW’s ranging in 

flows from 0.5 to 10 MGD. The two ranked treatment processes are Reverse Osmosis (RO) and Nano 

Filtration (NF) membrane processes. 

Table ES-1 shows the various flow rates and biological treatment processes considered for evaluation. 

Table ES-1 Analysis cases for cost evaluations in Activity 2 

Case 

Number 

Flow 

(MGD) 

Type Biological 

Treatment 
Common Name for Treatment  

1 10 Suspended Growth Activated Sludge BNR 

2 2.5 Fixed Film Biotower / Trickling Filter  

3 2.5 Suspended Growth Activated Sludge BNR 

4 & 5 0.5 Suspended Growth Activated Sludge BNR 

6 0.5 Suspended Growth Controlled Discharge Facultative Pond  

 

Although the Activity I ranked RO and NF as the two top ranked treatment process, Activity II used only 

RO treatment for developing the detailed costs for the six different case studies. The reasons for not 

considering NF membrane process for detailed evaluation were based on discussions with membrane 

manufacturers Dow Chemical and Toray membranes. Both these membrane manufacturers stated that the 

sulfate rejection by NF membrane is dependent on the monovalent ions present in the feed water, and 

computer projection is only an estimate and has to be verified by pilot studies.  Original equipment 

manufacturer (OEM) of membrane skid Wigen Water Technologies, Chaska, Minnesota, stated that there 

is no significant capital cost difference between skids using NF and RO membranes. The NF membranes 

costs are about 15 percent higher than RO membrane costs and this cost difference offsets the savings 

with a slightly lower-cost feed pump for NF skid.  

The hypothetical water quality characteristics for influent with various sulfate levels are presented in 

Table ES-2. 

  



 

 

 

 4  

 

Table ES-2 Standardized water chemistry profiles for various initial sulfate concentrations 

 Initial Sulfate in WWTP Effluent 

Parameter Unit 25 mg/L 100 mg/L 250 mg/L 500 mg/L 

Calcium mg/L 50 100 150 250 

Magnesium mg/L 15 50 75 125 

Sodium mg/L 45 200 300 400 

Potassium mg/L 6.5 15 27 27 

Chloride mg/L 136 393 502 687 

Alkalinity mg/L as CaCO3 120 300 400 520 

Sulfate mg/L as SO4 25 100 250 500 

Phosphorus mg/L 14 14 14 14 

Ammonia mg/L as N 30 30 30 30 

Organic Nitrogen mg/L as N 10 10 10 10 

CBOD5 mg/L 200 200 200 200 

TSS mg/L 200 200 200 200 

pH   7.3 7.5 7.9 7.55 

TDS mg/L 398 1158 1754 2637 

 

Table ES-3 presents the details of the six case studies with percentage of water that has to be treated to 

meet the required sulfate effluent level. 

Table ES-3 Details of six case studies and the percentage to be treated by RO system 

 Case 1 Case 2 Case 3 Case 4 Case 5 Case 6 

Biological Treatment 
Technology 

Activated 
Sludge 

Trickling 
Filter 

Activated 
Sludge 

Activated 
Sludge 

Activated 
Sludge 

Facultative 
Pond 

Design Flow (MGD) 10 2.5 2.5 0.5 0.5 0.5 

Sulfate Influent (mg/L) 100 25 600 300 300 600 

Required Sulfate Effluent 
(mg/L) 

10 10 100 10 100 250 

Percent of Flow Treated 
by RO System 

93% 63% 89% 99% 74% 68% 

 

Depending on the influent and the required effluent level for sulfate, the percentage that had to be 

treated by the RO membrane system ranged from 60 to 99 percent. 

The design, in addition to meeting the required sulfate level, had to meet other NPDES requirements. The 

additional NPDES requirements are shown in Table ES-4. 



 

 

 

 5  

 

Table ES-4 NPDES biological treatment parameters 

 Case 1 Case 2 Case 3 Case 4 Case 5 Case 6 

Facility Type 
Activated 

Sludge 

Trickling 

Filter 

Activated 

Sludge 

Activated 

Sludge 

Activated 

Sludge 

Facultative 

Pond 

Parameter: (Influent/Effluent Limit) 

Fecal Coliform (/100 mL) na/200 na/200 na/200 na/200 na/200 na/na 

CBOD5 (mg/L) 200/5 200/25 200/5 200/5 200/5 200/25 

TSS (mg/L) 200/30 200/30 200/30 200/30 200/30 200/45 

Total Nitrogen (mg/L as N) 40/7 40/na 40/7 40/7 40/7 40/na 

Total Phosphorus (mg/L) 14/0.5 14/0.5 14/0.5 14/0.5 14/0.5 14/0.5 

pH na/6-9 na/6-9 na/6-9 na/6-9 na/6-9 na/6-9 

 

Further, the effluent has to pass the whole effluent toxicity tests (WET).  Since the RO permeate is very low 

in alkalinity and hardness, in order to pass the WET tests, the permeate required post treatment with lime 

or caustic soda to adjust the water to a near zero calcium carbonate precipitation potential (CCPP) value. 

This generally ensures a slightly positive Langelier Saturation Index (LSI).    

The RO membrane treatment had its benefits and disadvantages. One of the major benefits of RO 

treatment is that it reduced the total nitrogen (TN) and total phosphorus removal required in the 

conventional biological treatment in the POTW. Table ES-5 shows the TN removal required with the BNR 

process with and without RO treatment. 

Table ES-5 Required BNR nitrate and phosphorus removal with vs. without RO treatment 

Case Flow (MGD) 

Biological 

Treatment 

Technology 

% of Flow 

Treated by 

RO System 

Required BNR 

Nitrate Removal 

w/o RO Treatment 

Required BNR Nitrate 

Removal with RO 

Treatment 

1 10 Activated Sludge 93% 85.0% 31.5% 

2 2.5 Trickling Filter 63% n/a n/a 

3 2.5 Activated Sludge 89% 85.0% 47.9% 

4 0.5 Activated Sludge 99% 85.0% 1.4% 

5 0.5 Activated Sludge 74% 85.0% 64.4% 

6 0.5 Facultative Pond 68% n/a n/a 

 

Similarly, phosphorus is also removed, reducing the amount of chemical polishing needed after biological 

treatment processes to drop a plant effluent’s total phosphorus below 0.5 mg/L.  Some polishing is still 

needed, as not all water leaving the biological processes is passes through the RO system, but the added 

treatment by the RO still results in capital and O&M cost savings for communities. 



 

 

 

 6  

 

As with nitrogen and phosphorus removal, RO can also assist with mercury removal.  Table ES-6 describes 

mercury removal by various membrane processes, including RO.  This removal ranges from 79-83%, and it 

should be noted that when the RO filters are preceded by UF, mercury removal will be higher [Ref. 81]. 

Table ES-6 Mercury removal by reverse osmosis filtration [1] 

Initial Mercury (µg/L) Final Mercury (µg/) Percent Removal 

5,000 880 82.4% 

9,000 1,503 83.3% 

8 1.5-1.7 79-81% 

[1] Data from EPA Capsule Report on Aqueous Mercury Treatment, Ref. 81 

 

The major disadvantage with the RO treatment process is the concentrate disposal. A rule of thumb is that 

RO treatment for a water treatment facility is not cost effective if the concentrate cannot be disposed to 

the sewer system. The only viable concentrate disposal for when RO treatment is used at POTW is a 

mechanical thermal evaporation (MTE) process. MTE is sometimes referred to as a zero liquid discharge 

(ZLD) process since all the liquid is evaporated and a solid residue remains to be disposed of in a landfill. 

The MTE process is very expensive both in terms of capital and operating costs, mainly because it is so 

energy intensive. 

Table ES-7 presents the RO concentrate volume that needs to be disposed of by the MTE process for the 

six case studies. Some values in the last column are highlighted red, because when an RO concentrate 

flow rate is 100 GPM or more, volume minimization should be considered before the MTE process.  

Table ES-7 Estimated RO concentrate flow 

Case 
Study 

Flow 
(MGD) 

Percentage of Flow  
to be Treated by 

RO System for 
Sulfate Removal 

RO Reject Flow 
(GPM) 

1 10 93% 1100 

2 2.5 63% 110 

3 2.5 89% 500 

4 0.5 99% 85 

5 0.5 74% 65 

6 0.5 68% 75 

  

Table ES-8 presents the biological treatment costs for the six cases considered.  The biological treatment 

costs include all capital and O&M costs for processes prior to the sulfate removal.  This includes 

pretreatment components, such as solids removal and primary clarification, in addition to biological 

nutrient removal, such as activated sludge or trickling filters. 



 

 

 

 7  

 

Table ES-8 Estimated costs for biological treatment costs for liquid treatment and biosolids 

Case 

Study 

Biological Liquids Treatment Biosolids Processing 

Capital Costs 

($) 

O&M Costs 

($) 

Capital Costs 

($) 

O&M Costs 

($) 

1 24,578,000 2,651,000 10,054,000 7,006,000 

2 18,721,000 631,000 5,714,000 1,810,000 

3 22,791,000 903,000 6,052,000 1,940,000 

4 10,514,000 569,000 1,946,000 534,000 

5 10,497,000 570,000 1,946,000 535,000 

6 14,000,000 96,000 N/A N/A 

 

Table ES-9 presents the sulfate removal costs and the concentrate disposal costs for the six cases. For 

Cases 1, 3 and 4 concentrate minimization or volume reduction was analyzed by treating RO reject by lime 

softening or pellet softening and then processing through a secondary RO system and a proprietary VSEP 

membrane treatment process. 

 

Table ES-9 Estimated costs for sulfate removal by RO membrane treatment process and 

concentrate management 

Case 

Study 

Sulfate Removal Concentrate Treatment 
Sulfate & Concentrate 

Treatment 

Capital Costs 

($) 

O&M Costs 

($) 

Capital Costs 

($) 

O&M Costs 

($) 

20-Year Present Costs 

($) 

1 33,821,000 1,623,000 

(1) 34,000,000 

(2) 28,500,000 

(3) 65,308,000 

(1) 14,033,000 

(2) 14,598,000 

(3)   6,878,000 

(1) 294,172,871 

(2) 297,781,611 

(3) 210,073,221 

2 11,748,000 449,000 16,250,000 3,478,000 84,098,151 

3 11,318,000 466,000 

(1) 25,250,000 

(2) 17,750,000 

(3) 38,400,000 

(1) 5,979,000 

(2) 5,203,000 

(3) 2,964,000 

(1) 133,003,633 

(2) 112,988,672 

(3)   97,526,957 

4 7,318,000 94,000 

(1) 14,600,000 

(2) 10,000,000 

(3) 17,000,000 

(1) 1,841,000 

(2) 1,429,000 

(3)   948,000 

(1)   51,617,122 

(2)   40,370,046 

(3)   39,616,565 

5 7,293,000 133,000 12,000,000 2,094,000 53,062,716 

6 5,452,000 88,00 13,000,000 2,479,000 58,434,717 

(1) Lime softening is used prior to secondary (concentrate reduction) RO treatment. 

(2) Pellet softening is used prior to secondary (concentrate reduction) RO treatment. 

(3) A VSEP concentrator process is used treat RO concentrate. 

 



 

 

 

 8  

 

Table ES-10 presents the summary of the total capital costs, total O&M costs and the 20-year present 

value costs for the six case studies evaluated.  These costs incorporate all of those previously mentioned, 

including biological liquids and solids treatment, and sulfate removal. 

Table ES-10 Summary of the total capital costs, O&M costs and a 20-year present cost for all 

six case studies 

Case 

Study 

Total Capital Costs 

($) 

Total O&M Costs 

($) 

20-Year Present Costs 

($) 

1 

(1) 102,453,000 

(2)   96,953,000 

(3) 133,761,000 

(1) 25,313,000 

(2) 25,878,000 

(3) 18,158,000 

(1) 510,751,642 

(2) 514,360,382 

(3) 426,651,992 

2 52,432,688 6,367,243 155,136,318 

3 

(1) 65,411,000 

(2) 57,911,000 

(3) 78,561,000 

(1) 9,287,000 

(2) 8,511,000 

(3) 6,272,000 

(1) 215,207,205 

(2) 195,192,224 

(3) 179,730,529 

4 

(1) 34,378,000 

(2) 29,778,000 

(3) 36,778,000 

(1) 3,039,000 

(2) 2,626,000 

(3) 2,146,000 

(1) 83,388,571 

(2) 72,141,495 

(3) 71,388,014 

5 31,736,000 3,331,000 85,467,866 

6 32,452,00 2,662,000 75,397,024 

(1) Lime softening is used prior to secondary (concentrate reduction) RO treatment. 

(2) Pellet softening is used prior to secondary (concentrate reduction) RO treatment. 

(3) A VSEP concentrator process is used treat RO concentrate. 



 

 

 

 9  

 

1.0 Background 

1.1 Introduction 

The State of Minnesota is currently revising the surface water quality standard of 10 mg/L. A revised water 

quality standard may result in some municipal wastewater treatment plants (WWTPs) needing to reduce 